
 

 

AGRICULTURAL REUSE OF WATER AND NUTRIENTS  

FROM WASTEWATER TREATMENT IN IZMIR REGION 

 

 

 

 

 

 

 

 

EBRU SARIKAYA 

 

 

 

 

 

 

 

 

 

 

MAY 2012 



 

AGRICULTURAL REUSE OF WATER AND NUTRIENTS  

FROM WASTEWATER TREATMENT IN IZMIR REGION 

 

 

 

A THESIS SUBMITTED TO  

THE GRADUATE SCHOOL OF NATURAL AND APPLIED SCIENCES OF 

MIDDLE EAST TECHNICAL UNIVERSITY 

 

 

 

 

BY 

 

 

 

EBRU SARIKAYA 

 

 

 

IN PARTIAL FULFILLMENT OF THE REQUIREMENTS   

FOR   

THE DEGREE OF MASTER OF SCIENCE 

IN  

ENVIRONMENTAL ENGINEERING 

 

 

 

 

MAY 2012 



Approval of the thesis: 

 

AGRICULTURAL REUSE OF WATER AND NUTRIENTS  

FROM WASTEWATER TREATMENT IN IZMIR REGION 
[...]
Biological Nutrient Removal (BNR) 

 -

 5

 10

 15

 20

 25

 30

 35

 40

 45

 -  500  1.000  1.500  2.000

In
ve

st
m

e
n

t 
co

st
 (

m
ill

io
n

 e
u

ro
) 

Population (103) 

AC

BNR

EA



 

 
52 

 

 

Figure 9. Unit investment cost of Activated Sludge (AS), Extended Aeration (EA) 

and Biological Nutrient Removal (BNR) 

 

Operational Cost 

The major operational costs for a wastewater treatment plant are employment of 

adequate number of staff, supply of chemical substances, and energy requirements. 

The variation of operation costs of activated sludge, extended aeration and biological 

nutrient removal systems with respect to served population are evaluated. The results 

for activated sludge system show that with the increasing population personnel cost 

decrease linearly whereas energy cost increases.  However, as expected, the 

electricity cost of extended aeration system is approximately two times the 

requirement for activated sludge system. When the distribution of operation cost of 

biological nutrient removal system is evaluated, it is similar to activated sludge 

system and less than the cost of extended aeration system. 

  

 -

 100

 200

 300

 400

 500

 600

 700

 800

 -  500  1.000  1.500  2.000

U
n

it
 i

n
v

es
tm

en
t 

co
st

 (
eu

ro
/m

3
) 

Population (103) 

AC

BNR

EA



 

 
53 

 

The unit cost of wastewater treatment 

Both investment and operational costs could be obtained by modular design 

of wastewater treatment plants. The minimum tariff of wastewater treatment could be 

calculated using data obtained from investment and operation cost; and this tariff is 

calculated regardless of profit. The minimum tariff representing treatment of 1m
3
 of 

wastewater could be calculated
4
 as below; 

     
(  ⁄ ) 

 
  
 

 
 

Cmin = Minimum tariff (TL/m
3
) 

a = Amortization time of wastewater treatment plant (year) 

c = Annual investment cost (TL/year) 

q = Annual amount of treated wastewater (m
3
/year) 

o = Annual operation cost of wastewater treatment plant (TL/year) 

Amortization period has been taken as 30 years for financing of investment and 

operation expenses to be paid back. The minimum tariffs for 1 m
3
 wastewater 

treatment with respect to population are given in Table 22. 

  

                                                 
4
 Official Journal, (2010). Regulation on the Procedures and Principles for Determination of the 

Tariffs for Waste Water, Infrastructure and Domestic Solid Waste Disposal Plants  under the heading 

of urban-based housing as stated in the manual, Issue No: 27742, Issue Date: 27.10.2010. 



 

 
54 

 

Table 22 The minimum tariffs for 1 m
3
 wastewater treatment 

Population 
Activated 

sludge 
Extended aeration 

Biological nutirent 

removal 

P.E euro/m
3
 euro/m

3
 euro/m

3
 

5.000 0.1138 0.1293 0.2099 

7.500 0.1067 0.1217 0.1945 

10.000 0.1011 0.1155 0.1819 

15.000 0.0966 0.1106 0.1715 

25.000 0.0921 0.1057 0.1608 

35.000 0.0890 0.1023 0.1532 

50.000 0.0869 0.1000 0.1479 

75.000 0.0849 0.0978 0.1427 

100.000 0.0837 0.0965 0.1394 

150.000 0.0814 0.0939 0.1332 

200.000 0.0806 0.0930 0.1308 

250.000 0.0799 0.0923 0.1290 

400.000 0.0785 0.0906 0.1249 

500.000 0.0780 0.0901 0.1234 

750.000 0.0772 0.0892 0.1210 

1.000.000 0.0765 0.0883 0.1188 

1.500.000 0.0758 0.0876 0.1168 

2.000.000 0.0754 0.0871 0.1156 

 

One of the most important factors for initial investment and operational cost is 

treatment process selection. The effect of this factor could be seen in Figure 10 for 

activated sludge system. Percentage contribution of operational cost is higher than 

investment for the places which has small population. This case is similar for both 

extended aeration and biological nutrient removal systems; Percentage contribution 

of operation cost decrease with increasing population.  



 

 
55 

 

Calibration curves (Figure 10-11) of “Modular Design of Wastewater Treatment 

Plant” were prepared. The results coincide with the results of Erdoğan et al. (2006). 

All related figures are given in Appendix-D. 

 

 

Figure 10 Effect of investment and operation cost on unit wastewater treatment cost 

  

0

10

20

30

40

50

60

70

80

90

100

0 200 400 600 800 1000 1200 1400 1600 1800 2000

P
er

ce
n

ta
g

e 
ef

fe
c
t 

o
n

 u
n

it
 t

re
a

tm
en

t 
co

st
 (

%
) 

Population (*103) 

operation cost investment cost



 

 
56 

 

 

Figure 11 Unit wastewater treatment cost for AC, EA and BNR 

 

3.4.2 Case studies 

 

Three existing wastewater treatment plants in İzmir were selected for this study: (a) 

Menemen WWTP, (b) Bayındır WWTP, (c) Selçuk WWTP. During selection phase 

of these regions, availability of data has been taken into consideration. In addition to 

these wastewater treatment systems are compatible with the modular design 

approach used in this study. 

İzmir Region is divided into two with respect to wastewater treatment plant 

distribution, north and south. Menemen Wastewater Treatment Plant has been 

selected from the North Region. Bayındır and Selçuk Wastewater Treatment Plants 

have been selected from the South Region. Information regarding these three plants 

is summarized in Table 23, while notations using for case studies through this study 

are summarized in Table 24.  

  

0,000

0,050

0,100

0,150

0,200

0,250

 -  500  1.000  1.500  2.000

U
n

it
 w

as
te

w
at

e
r 

tr
e

at
m

e
n

t 
co

st
 

(e
u

ro
/m

3 )
 

Population (million) 

AC EA BNR



 

 
57 

 

Table 23 General information of three wastewater treatment plants studied (İzmir 

Municaipality, 2011) 

Treatment 

plants/Properties 

Design Flow 

(m
3
/day) 

Population 

served 

Treatment 

Type 
Start-up 

Menemen 21.600 100.000 
Advanced 

biological 
2010 

Bayındır 6.912 40.000 
Advanced 

biological 
2009 

Selçuk 10.200 50.000 
Natural 

treatment 
2008 

 

  



 

 
58 

 

Table 24 Notations using for the case studies 

WWTP/Notations and 

definitions 

Existing 

situation 
Run-1 Run-2

 
Run-3

 
Run-4

 

Menemen  M-2a 

(extended aeration, 

SRT=25 days, 

biological 

phosphorous 

elimination) 

M-2b 

(primary sedimentation+activated 

sludge, SRT =15 days, no nutrient 

removal) 

M-2c 

(primary sedimentation+activated 

sludge, SRT=10 days, preanoxic 

denitrification, chemical and biological 

phosphorous elimination) 

M-3 

(trickling filter) 

M-4 

(stabilization) 

Bayındır B-2a 

(extended aeration, 

SRT=25 days, 

biological 

phosphorous 

elimination) 

B-2b 

(primary sedimentation+activated 

sludge, SRT =15 days, no nutrient 

removal) 

B-2c 

(primary sedimentation+activated 

sludge, SRT=10 days, preanoxic 

denitrification, chemical and biological 

phosphorous elimination) 

B-3 

(trickling filter) 

B-4 

(stabilization) 

Selçuk S-4 

(stabilization, SRT 

=360 days, no 

nutrient removal) 

S-2a 

(primary sedimentation+activated 

sludge, SRT =25 days, preanoxic 

denitrification, biological 

phosphorous elimination) 

S-2b 

(primary sedimentation+activated 

sludge, SRT =15 days, preanoxic 

denitrification, biological and chemical 

phosphorous elimination) 

S-3 

(trickling filter) 

- 



 

 
59 

 

3.4.2.1 Case 1-Menemen Wastewater Treatment Plant 

 

A case study on treated water reuse in Menemen is presented to shed some lights on 

its role in sustainable water management for agriculture. Wastewater is viewed as an 

economic good that should be valued and managed in a rational manner. The case 

study shows that if the current operational conditions change reuse of treated 

wastewater could be realized within agricultural applications. 

Menemen Wastewater Treatment Plant 1
st
 stage has a design capacity of 21.600 

m
3
/day with 100.000 population equivalent and it has taken into operation on April 2, 

2010. It serves to Menemen town center, Asarlık, Koyundere, Seyrek and Günerli. It 

was built on farmland belonging to Ege University Agriculture Faculty which is near 

the village of Günerli.  

Menemen Wastewater Treatment Plant’s treatment type is advanced biological 

treatment including extended aeration with nitrogen and phosphorous removal.  

Treatment units are coarse and fine screens, aerated grit and grease chamber, 

anaerobic P-removal tanks, aeration tanks, sedimentation tanks, mechanical sludge 

thickening and sludge dewatering units.  

Dewatered sludge is carried by a conveyer to Çiğli Wastewater Treatment Plant 

storage areas. Municipality is planning to use the treated wastewater as irrigation 

water for the surrounding agricultural land. 

Treated wastewater quality satisfies discharge criteria (MoFWH, 2010). However 

current situation of the wastewater treatment plant treat nutrients with high sludge 

retention time.  Therefore valuable nutrients are discharged. Although there is a plan 

to reuse treated wastewater for irrigation, an application associated with reuse has not 

practiced yet. 



 

 
60 

 

M-2a, 2b, 2c and M-3, 4 

M-2a (extended aeration, SRT=25 days, biological phosphorous elimination), M-2b 

(primary sedimentation+activated sludge, SRT =15 days, no nutrient removal), M-2c 

(primary sedimentation+activated sludge, SRT=10 days, preanoxic denitrification, 

chemical and biological phosphorous elimination)and M-3 (trickling filter), M-4 

(stabilization) have been run for the Menemen WWTP. Module M-2a represents the 

existing situation of the Menemen Wastewater Treatment Plant.  WWTP has 

extended aeration with 25 days sludge retention time. There are five parameters (pH, 

TSS, COD, TP and TN) which are periodically analyzed and recorded. Therefore, 

these parameters have been taken for input parameters and remaining parameters ( 

BOD5, TOC, K, Mg, Ca, NO3 and acid capacity) have been taken from literature 

since there were no available information with regard to these parameters (Metcalf 

and Eddy, 2002; Erdoğan et al., 2006).  The inflow and outflow values (pH, TSS, 

COD, TP and TN) of wastewater are summarized in Table 13 (İZSU, 2011). When 

the inflow (raw wastewater) TSS, COD, TP and TN concentrations are evaluated, it 

can be seen that they are so low for a typical domestic wastewater. During the site 

visit, the reason of low concentration of raw wastewater was investigated and the 

main reason of the low concentrations was stated to be groundwater leakage by the 

İZSU staff. Infiltration of groundwater to sewage system decreases the pollution 

strength along with the concentrations. Therefore, both inflow and outflow 

wastewater concentrations of the Menemen WWTP are less than a typical domestic 

wastewater composition (Table 25). 

Since the inflow concentrations are so low, the average inflow concentrations of the 

North Region WWTPs of İzmir (Aliağa, Kemelpaşa, Kozbeyli, Halilbeyli, 

Hacıömerli, Foça, Menemen and Çiğli) have been calculated and taken into 

consideration to run the modules for this wastewater treatment plant. The inflow 

parameters used to run modules are summarized in Table 26. 

  



 

 
61 

 

Table 25 Characterization of wastewater from Menemen WWTP 
5
 

Parameter pH 
TSS COD TP TN 

mg/L mg/L mg/L mg/L 

Typical domestic 

wastewater 

composition for 

100.000 P.E (Erdoğan 

et al., 2006) 

- 390 650 10,40 65 

Inflow 7,8 149 153 19,6 3,0 

Outflow 7,78 25 34 11,7 2,8 

 

Table 26 Input parameters used to run the M-2a, M-2b, M-2c, M-3, M-4 

Parameter Influent WWTP Unit 

PE 100.000 - 

Daily water consumption 216 L/PE*d 

Wastewater amount 21.600 m³/d 

BOD5 251.3 mg/L 

COD 550.36 mg/L 

TSS 864.52 mg/L 

TOC 149 mg/L 

TKN 35.35 mg/L 

TP 11.2 mg/L 

K 10 mg/L 

Mg 40 mg/L 

Ca 80 mg/L 

NO3 0 mg/L 

acid capacity 7 mmol/L 

 

Beside inflow values, there are also parameters being specific to M-2a, M-2b, M-2c 

to obtain case specific outputs. They are basically sludge age, existence of 

denitrification, chemical and biological phosphorous elimination, acid capacity, 

sludge volume index, thickening time and temperature. If the first three parameters 

are changed and primary sedimentation (M-1) is added to the system, nutrient 

                                                 
5 İZSU-Department of Wastewater Treatment- Average values of 2010 



 

 
62 

 

distribution is changed through liquid and solid output phases. In this context, M-2b 

and M-2c have been run.  Defined parameters for M-2a, M-2b and M-2c are 

summarized in Table 27. 

Table 27 Defined parameters for M-2a, M-2b and M-2c 

Defined parameters M-2a 

(extended aeration, 

SRT=25 days, 

biological 

phosphorous 

elimination) 

M -2b   

(primary 

sedimentation+activated 

sludge, SRT =15 days, 

no nutrient removal) 

M-2c 

(primary 

sedimentation+activated 

sludge, SRT=10 days, 

preanoxic denitrification, 

chemical and biological 

phosphorous elimination) 

Primary sedimentation No Yes Yes  

Chosen sludge age 25 15 10 

Temperature 15 15 15 

Denitrification Preanoxic No Preanoxic 

Chemical phosphorus 

elimination 

No No Yes 

Biological phosphorus 

elimination 

Yes No Yes 

 

In M-2b (primary sedimentation+activated sludge, SRT =15 days, no nutrient 

removal) and M-2c (primary sedimentation+activated sludge, SRT=10 days, 

preanoxic denitrification, chemical and biological phosphorous elimination) only 

operational parameters have been changed and primary sedimentation tank has been 

added. In addition to this biological treatment process can also be changed. Trickling 

filter and stabilization pond – M-3 (trickling filter) and M-4 (stabilization) - have 

been used for this purpose. Selection criteria of these systems mainly depend on 

operational stability, treatment performance and cost efficiency (Fitzgerald and 

Rohlich, 1958; Boller and Gujer, 1986; Brissaud et al., 1991; Diks and Ottengraf, 

1991). In addition to technology change, primary sedimentation tank has been added 

to the M-3 (trickling filter) and M-4(stabilization).  Therefore pollutant load can be 

decreased for these modules different from the existing situation, M-2a (extended 



 

 
63 

 

aeration, SRT=25 days, biological phosphorous elimination). Defined parameters for 

M-3 (trickling filter) and M-4(stabilization) are summarized in Table 28. 

Table 28 Defined parameters for existing situation M-2a, M-3 and M-4 

Defined parameters M-2a 

(extended aeration, 

SRT=25 days, 

biological 

phosphorous 

elimination) 

M-3  

(trickling filter) 

M-4 

(stabilization) 

Primary sedimentation No Yes Yes  

Chosen sludge age 25 30 360 

Temperature 15 15 15 

Denitrification Preanoxic No No 

Chemical phosphorus elimination No No No 

Biological phosphorus elimination Yes No No 

 

3.4.2.2 Case 2 - Bayındır Wastewater Treatment Plant 

 

A case study on treated water reuse in Bayındır is presented to shed some lights on 

its role in sustainable water management for agriculture. Wastewater is viewed as an 

economic good that should be valued and managed in a rational manner. The case 

study shows that if the current operational conditions change reuse of treated 

wastewater could be realized within agricultural applications. 

Bayındır Wastewater Treatment Plant has a design capacity of 6.912 m
3
/day with 

40.000 population equivalent. It serves to Bayındır town center, Canlı, Yakapınar, 

Çıplak, Elifli, Fırınlı and neighborhood settlements.  

Bayındır Wastewater Treatment Plant’s system is also same with Menemen WWTP 

and it is advanced biological treatment including extended aeration with nitrogen and 

phosphorous removal.  Treatment steps are coarse and fine screens, aerated grit and 

grease chamber, anaerobic P-removal tanks, aeration tanks, sedimentation tanks, 

mechanical sludge thickening and sludge dewatering units.  



 

 
64 

 

Dewatered sludge is carried by a conveyer to Çiğli Waste Water Treatment Plant 

storage areas. Municipality is planning to use the treated wastewater as irrigation 

water for the surrounding agricultural land as well as Menemen WWTP. 

Treated wastewater quality provides discharge criteria (MoFWH, 2010). Although 

there is a plan to reuse treated wastewater for irrigation, an application associated 

with reuse has not practiced yet. 

B-2a, 2b, 2c and B-3, 4 

B-2a (extended aeration, SRT=25 days, biological phosphorous elimination), B-2b 

(primary sedimentation+activated sludge, SRT =15 days, no nutrient removal), B-2c 

(primary sedimentation+activated sludge, SRT=10 days, preanoxic denitrification, 

chemical and biological phosphorous elimination) and B-3 (trickling filter), B-4  

(stabilization) have been run for Bayındır WWTP. B-2a represents the existing 

situation of the Bayındır Wastewater Treatment Plant.  It has extended aeration with 

20 days sludge retention time. There are five parameters (pH, TSS, COD, TP and 

TN) which are periodically analyzed and recorded. Therefore, these parameters have 

been used as module input parameters and remaining parameters (BOD5, TOC, K, 

Mg, Ca, NO3 and acid capacity)  have been taken from literature since there were no 

available information with regard to these parameters (Metcalf and Eddy, 2002; 

Erdoğan et al., 2006).  The inflow and outflow characterization of wastewater are 

given in Table 29 (İZSU, 2011) and input parameters used to run modules are given 

in Table 30. 

  



 

 
65 

 

Table 29 Characterization of wastewater from Bayındır WWTP
6
 

Parameter pH 
TSS COD TP TN 

mg/L mg/L mg/L mg/L 

Inflow 7.62 183 416 6.0 30.48 

Outflow  7.97 8 14 3.8 17.4 

 

Table 30 Input parameters used to run the B-2a, B-2b, B-2c, B-3, B-4 

Parameter Influent WWTP Unit 

PE 40.000 - 

Daily water consumption 172.8 L/PE*d 

Wastewater amount 6.912 m³/d 

BOD5 190 mg/L 

COD 416 mg/L 

TSS 183 mg/L 

TOC 149 mg/L 

TKN 30.48 mg/L 

TP 6 mg/L 

K 10 mg/L 

Mg 40 mg/L 

Ca 80 mg/L 

NO3 0 mg/L 

acid capacity 7 mmol/L 

 

Beside inflow values (Table 29) there are also operational parameters being specific 

to B-2a, B-2b, B-2c.  They are basically sludge age, existence of denitrification, 

chemical and biological phosphorous elimination, acid capacity, sludge volume 

index, thickening time and temperature. When first three parameters are changed and 

primary sedimentation is added, nutrient distribution is changed through liquid and 

solid output phases. In this content, B-2b (primary sedimentation+activated sludge, 

SRT =15 days, no nutrient removal) and B-2c (primary sedimentation+activated 

sludge, SRT=10 days, preanoxic denitrification, chemical and biological 

                                                 
6 İZSU-Department of Wastewater Treatment- Average values of 2010 



 

 
66 

 

phosphorous elimination) have been run.  Parameters used to run B-2a (extended 

aeration, SRT=25 days, biological phosphorous elimination), B-2b (primary 

sedimentation+activated sludge, SRT =15 days, no nutrient removal) and B-2c 

(primary sedimentation+activated sludge, SRT=10 days, preanoxic denitrification, 

chemical and biological phosphorous elimination) are given in Table 31. 

Table 31 Defined parameters for Module B-2a, B-2b and B-2c 

Defined 

parameters 

B-2a 

(extended aeration, 

SRT=25 days, biological 

phosphorous elimination) 

B-2b 

(primary 

sedimentation+activated 

sludge, SRT =15 days, 

no nutrient removal) 

B-2c 

(primary 

sedimentation+activated 

sludge, SRT=10 days, 

preanoxic denitrification, 

chemical and biological 

phosphorous elimination) 

Primary 

sedimentation 

No Yes Yes  

Chosen sludge age 20 15 10 

Temperature 15 15 15 

Denitrification Preanoxic No Preanoxic 

Chemical 

phosphorus 

elimination 

No No Yes 

Biological 

phosphorus 

elimination 

Yes No Yes 

 

In B-2b (primary sedimentation+activated sludge, SRT =15 days, no nutrient 

removal) and B-2c (primary sedimentation+activated sludge, SRT=10 days, 

preanoxic denitrification, chemical and biological phosphorous elimination)  only 